FACT SHEET
(Pursuant to Nevada Administrative Code [NAC] 445A.401)

Permittee Name: Jerritt Canyon Gold LLC

Project Name: Jerritt Canyon Mine
Permit Number: NEV0000020

Review Type/Year/Revision: Renewal 2025, Fact Sheet Revision 00

A.

Location and General Description

Location: The Jerritt Canyon Mine (JCM) is located in north central Elko County,
approximately 46 miles north of Elko, in the historic Independence Mining District (also
referred to as the Jerritt Canyon Mining District). Jerritt Canyon Gold LLC (JCG), a
subsidiary of First Majestic Silver Corp. is the Permittee for the JCM site.

The mine and support facilities are located in the Independence Mountain Range on public
land administered by the U.S. Forest Service-Humboldt-Toiyabe National Forest (USFS-
[...]
fault. Gold mineralization is typically enriched along this discontinuity. The base of the
Hanson Creek is gradational into the Eureka Quartzite. Locally, the stratigraphic section
has been repeated by thrust faulting as observed at the SSX mine.

The JCM ore deposits are typical of the Carlin-type deposit consisting of micron to
submicron-sized gold particles hosted primarily by carbonaceous, Paleozoic calcareous,
and sulfidic sedimentary rocks. Lesser amounts of ore are hosted by intermediate to mafic
intrusive rock. The deposits often consist of several discrete pods or zones of
mineralization whose location is controlled by intersections of major west-northwest and
north-northeast structures that cut folded, permeable, and chemically favorable host rocks.

Locally, intrusive dikes that follow the northwest or northeast structures may be important
host rocks. The combination of these structural and stratigraphic controls imparts a highly



Jerritt Canyon Gold LLC

Jerritt Canyon Mine

NEV0000020 (Renewal 2025, Fact Sheet Revision 00)
Page 5 of 75

irregular shape to the ore zones, though most have more horizontal than vertical continuity
depending upon the orientation of the host rocks.

Gold in the JCM ore deposits occurs as free particles of inter-granular, native gold, on or
within pyrite, or in association with sedimentary carbonaceous material. Due to the sulfide
and carbonaceous affinities, most of the gold deposits at JCM require fine grinding and
oxidation to permit the gold particles to be liberated by CIL.

Ongoing and future exploration plans are focused along well-known mineralized trends
defined by previous drilling, mapping, geophysics, or soil/rock surface sampling, with
adjacent in-place infrastructure (e.g., underground workings and/or access roads or mining
facilities) in an effort add potential new resources and reserves.

Mining Operations

Background: Both surface (open pit) and underground mining are characteristic of the
JCM site. Open pit mining at the JCM began with the development of the Marlboro Canyon
Pit in 1981 and ended with the completion of the DASH (Dahl-Andersen-Smith-Hofstra)
Pit in 1999.

Conventional surface mining methods were utilized with 12 surface mines (open pits) and
16 rock disposal areas (RDAs) developed during the period. Refer to Table 1A—Active,
Inactive, and Reclaimed Surface Mining Operations and Waste Rock/Development Rock
Deposition at the Jerritt Canyon Mine for additional details regarding specific waste rock
placement and RDA status.

The surface mining activities did not require dewatering; however meteoric water and
perched water collected in the bottom of the DASH Pit, forming a small lake. The lake was
backfilled in 2007 with waste rock from the Lee Smith (Smith) underground mine.

Meteoric infiltration into the historic Winters Creek Pit, as well as runoff from surrounding
mountain areas has led to seasonal accumulation of waters in the Winters Creek Pit,
forming a small pit lake. Plans to reconstruct the stormwater diversions around the Winters
Creek Pit to re-direct runoff inflows are in progress as of the 2025 renewal but are not yet
solidified. Because the pit lake is seasonal and due mainly to meteoric run-in, a limited
version of pit lake monitoring is required for this formation.

Underground mining at Jerritt Canyon began in 1993 at the West Generator Mine. As of
the suspension of operations in 2023 the Smith, SSX-Steer, West Generator, and Saval 2
underground mines were operating. Underground mining at the SSX-Steer complex started
in 1997, was temporarily stopped in August 2008, and restarted in October 2011 before
suspending with the rest of mine operations in 2023. Underground mining at Smith started
in 1999, was temporarily stopped in August 2008, and restarted in February 2010, and
continued to operate until the general suspension of mining in 2023.

The Steer mine portal, now a part of the SSX-Steer complex, was constructed in 2004.
Underground mining at Saval 4 occurred from October 2014 to June 2019. Active mining
at Starvation Canyon began in May 2012 and ceased operations in April 2016. New portal
developments and underground mining operations at the West Generator and Saval 2 mines
commenced in 2022.



Jerritt Canyon Gold LLC

Jerritt Canyon Mine

NEV0000020 (Renewal 2025, Fact Sheet Revision 00)
Page 6 of 75

During active underground mining operations, mined ore is temporarily stored at each
portal entrance area prior to its haulage to the JCM Mill Stockpile Pad. The portal stockpile
pads are comprised of graded and compacted development rock, with 5,000-ton ore
capacities. As of the suspension of mine operations in 2023, all mill-grade ore stockpiles
had been exhausted.

Drainage from these temporary ore stockpiles is collected by sediment sumps, located near
the portal areas, and allowed to evaporate. Residence time at the portal areas is typically
less than a week. For additional details regarding specific waste rock placement and RDA
status at the JCM underground operations, refer to Table 1B—Active, Inactive, and
Reclaimed Underground Mining Operations and Waste Rock/Development Rock
Deposition at the Jerritt Canyon and Starvation Canyon Mines. Sediment collection sumps
have been constructed underground to collect minor amounts of water, with flow rates
typically less than 50 gpm. These waters have been appropriated through Nevada Division
of Water Resources (NDWR) for use as backfill make-up, underground drilling, and haul
road dust suppression. Because of the suspended sediments that accumulate in the
underground sumps, this water cannot be reinjected. Since this water is appropriated and
used at the mine site, the Permittee does not routinely sample and analyze the water.

Historically, the Murray and Smith mines required dewatering. At the time, dewatering
water from both operations met either the Profile I water quality reference values or
background water quality. At the peak of mining activity, the Murray Mine required the
management of approximately 400 gallons per minute (gpm) of dewatering water. The
dewatering water was re-injected into the aquifer near the site of the USA Complex, a
heavy equipment/off-road vehicle refueling site, pursuant to the Division’s Underground
Injection Control (UIC) Program (Permit UNEV 93214,). Dewatering of the Murray Mine
ceased in 2003 and as of December 2022, no surface expressions have been observed.

At the peak of Smith Mine mining activity, approximately 1,000 gpm of dewatering water
required management. The dewatering water was re-injected into an aquifer located east of
the DASH Pit, pursuant to UIC Permit UNEV93214. With the cessation of all mining in
August 2008, dewatering at Smith ceased and the underground workings were allowed to
fill with water. A Schedule of Compliance (SOC) item, in 2008, required that prior to any
return to mining at JCM with the potential to penetrate the groundwater table the Permittee
is required to submit a dewatering water management plan (DWMP) for review and
approval.

Smith Mine Dewatering Treatment: In late 2015, a DWMP utilizing underground
injection was submitted to and approved by the Division. The Permittee applied to re-
instate UIC Permit UNEV93214, which was approved and authorizes injection of
dewatering water meeting Profile I reference values for all constituents back into the
aquifer. Since the dewatering water requires treatment due to elevated arsenic and
antimony, a dedicated water treatment plant was approved for construction at the JCM site
in December 2016. UIC Permit UNEV93214 is maintained and managed by the Bureau of
Water Pollution Control — Underground Injection Control Program.

An EDC approved by the Division on 14 December 2016, authorizes the Permittee to treat
Smith water to bring the contaminant levels in the water into compliance with the Nevada



Jerritt Canyon Gold LLC

Jerritt Canyon Mine

NEV0000020 (Renewal 2025, Fact Sheet Revision 00)
Page 7 of 75

Profile I standard. After treatment, the treated water is injected back into the aquifer,
pursuant to UIC Permit UNEV93214.

The Smith Water Treatment Plant (WTP) was constructed within the existing DASH
treatment facility. No changes were made to the existing containment floor and all existing
components were removed except for the fire system, house water system, shower system,
and DASH equalization tank with transfer pump. A new concrete chemical containment
area was built adjacent to the Smith WTP. The Smith WTP currently treats up to 1,500
GPM of Smith raw water and all water is reinjected into the South Injection Field, which

consists of three injection wells and three monitoring wells and is located adjacent to (east
of) the East DASH RDA.

Due to extenuating winter conditions and site accessibility, JCG temporarily left the Smith
influent pipeline trench exposed until the beginning of the 2017 construction season, at
which time a permanent pipe placement was completed.

The treated effluent from the Smith WTP is temporarily stored in an existing above-grade
60,000 gallon tank (i.e., finished water tank) adjacent to the DASH building. Effluent
pumps are installed to deliver treated water via a new 12-inch HDPE pipeline to the
injection field.

The influent dewatering water from the Smith Mine exceeds Profile I standards for Arsenic
and Antimony only. Treatment begins with the addition of Ferric Chloride (FeCls) for
coagulation and iron adsorption, sulfuric acid (H2SOs) to lower pH, and sodium
hypochlorite (NaOCl) for oxidation. The chemically pretreated water flows through a
reaction vessel, then to coagulation/filtration vessels, and then finally through adsorption
vessels into the 60,000-gallon finished water tank. Sodium hydroxide (NaOH) is added
post-treatment in order to raise pH within permissible levels.

Waste Rock Characterization and Management: The waste rock from the JCM exhibits
significant neutralization capacity. A waste rock management plan (WRMP, referred to by
the Permittee as the Development Rock Characterization and Handling [DRCH] Program)
was first implemented in 1994 at the JCM and last revised and updated in September 2010
to include the Starvation Canyon Mine.

The program implemented through the current WRMP addresses sampling, analysis, and
handling of development (waste) rock generated as a result of mining activity.
Representative samples of rock are collected and analyzed for their Acid Neutralization
Potential/Acid Generation Potential (ANP/AGP) and for Meteoric Water Mobility
Procedure (MWMP)-Profile I constituents. Refer to Tables 14 and 1B for details regarding
current and historic waste rock/development rock deposition and status.

Waste rock/development rock generated from surface and underground mining is
comprised of mostly Roberts Mountain and Hansen Creek formation rock. Both formations
have high neutralizing potential and very low potential to generate acid. These formations
have been mapped extensively and are easily recognized in the field. Portions of these
formations are strongly silicified and decalcified and therefore have low ANP/AGP ratios.
Further testing of strongly altered rock has shown that they are in general not acid-
generating. Altered rocks are readily distinguished in the field due to their contrasting color



Jerritt Canyon Gold LLC
Jerritt Canyon Mine

NEV0000020 (Renewal 2025, Fact Sheet Revision 00)
Page 8 of 75

and physical properties relative to surrounding rock. Visual characterization is confirmed
by verification sampling and testing during mining.

Table 1A4: Active, Inactive, and Reclaimed Surface Mining Operations and Waste Rock/Development
Rock Disposition Sites at the Jerritt Canyon Mine Site.

Name Mine Status Waste Rock/Development Rock
(years active) Deposition and Status
Marlboro Canyon Partially reclaimed and backfilled with Marlboro Canyon Rock Disposal Area
(1981-1990) development rock from Marlboro Canyon East (RDA) partially reclaimed
Upper and Lower Previously used as an underground backfill Snow Canyon East, Snow Canyon West
North Generator borrow source and Sue RDAs partially reclaimed
(1981-1993)
West Generator Not reclaimed Mpyrtle and Gracie RDAs partially
(1986-1993) reclaimed
Pattani Springs Reclaimed Pattani RDA partially reclaimed
(1988-1990)
Burns Basin Partially reclaimed and backfilled with Burns Basin RDA, haul roads, and
(1988-1998) development rock from SSX underground mine backfilled pit partially reclaimed
Alchem Pit serves as Class 11l Waivered Landfill Alchem C and Sue RDAs partially
(1991-1994) reclaimed
Mill Creek Reclaimed Mill Creek RDA reclaimed
(1992-1994)
Winters Creek Partially reclaimed Winters Creek RDA partially
(1992-1995) reclaimed
California Mountain Reclaimed California Mountain RDA reclaimed
(1993-1994)
Steer Partially reclaimed and backfilled with Steer RDA partially reclaimed
(1994-1997) development rock from Steer/Saval Portal
Saval Partially reclaimed and backfilled with Saval RDA partially reclaimed
(1994-1997) development rock from Steer/Saval Portal
DASH Partially reclaimed and backfilled with DASH Northwest, East and West RDAs
(1996-1999) development rock from Smith underground mine partially reclaimed

Table 1B: Active, Inactive, and Reclaimed Underground Mining Operations and Waste
Rock/Development Rock Deposition at the Jerritt Canyon Mine

Name Mine Status Waste Rock/Development Rock Deposition
(years active)
Murray Mine Inactive. Will need to re-establish Murray RDA and West Generator Pit
(1997-2003) drainage. backfill
SSX Mine Active Development rock used as backfill in the
(1997-2008, 2014-2023) Burns Basin Pit
Smith Mine Active Development rock placed on the East DASH
(1999-2008, 2010-2023) RDA and used as backfill in the DASH Pit
MCE Mine Inactive Development rock used as backfill in the
(1997-2003) Marlboro Canyon Pit
Steer Portal Active Development rock used as backfill for
(2004-2008, 2014- 2023) underground ground support & the Steer Pit
Saval 2 Portals Active Development rock used as backfill for

(2022- 2023) underground ground support Saval Pits
Saval 3 Portal Active. Only used for an emergency Development rock placed as backfill in the
(2014-2023) escape for the SSX Mine. Saval Pits




Jerritt Canyon Gold LLC
Jerritt Canyon Mine
NEV0000020 (Renewal 2025, Fact Sheet Revision 00)

Page 9 of 75
Saval 4 Portal Inactive Development rock placed as backfill in the
(2014-2019) Saval Pits
West Generator Portal Active Development rock used as backfill for
(2022-current) underground ground support & West
Generator Pit
Starvation Canyon Inactive Starvation Canyon RDA
(2012-2016)

The acid-generating potential of the various waste rock types to be mined have been
determined through the baseline testing program described above. Some waste rock types
are known to have a high risk of generating acid and can be visually identified, such as
lower-plate intrusives and exhalative units in the Snow Canyon Formation; however, there
are no future plans to mine ore deposits within the Snow Canyon formation. Pursuant to
the current WRMP/DRCH Program, waste rock to be mined is classified into high risk (e.g.
the waste rock has a high potential to form acid in the field), low risk (the waste rock is
non-acid generating), and undifferentiated zones.

Waste rock that can be visually characterized as high or low risk is sampled and analyzed
under a verification program. The purpose of the verification program is to confirm the
high or low risk character of the visually characterized rock types. Undifferentiated waste
rock types are sampled and analyzed under a waste characterization program to determine
the high or low risk character of the undifferentiated waste rock types.

The objective of the WRMP/DRCH Program is to prevent acid-forming and
metal/metalloid liberating materials from degrading the waters of the State. This is
accomplished via 1) the selective handling and isolation of potentially acid forming waste
rock; 2) the capping, contouring, or drainage control to reduce infiltration; and/or 3) the